
5 Year Action Plan
    

30 YEAR
Strategic Plan

Solomon Islands Water Authority2017 - 2047

2017 - 2022



CHAIRMAN’S FOREWORD 
It is my pleasure to present the 30 Year Strategic Plan and the 5 Year Action Plan for Solomon Islands 
Water Authority, trading as Solomon Water. 

Solomon Water is a State Owned Enterprise (SOE) that provides essential services in the areas of water 
and wastewater, and plays a big role in the delivery of these services. Presently, Solomon Water 
operates in Honiara, Auki, Noro and Tulagi but we anticipate Gizo will soon be managed by us as well, 
and other provincial centers in the future. 

The 30 Year Plan is a guiding document that sets the long term strategic direction that Solomon Water 
[...]
NRW 0.58 0.58 0.58 0.60 

TOTAL SYSTEM 1.17 1.32 1.31 1.50 

Table 3-3 Existing and Forecast Water Demands Connected to SW Noro System 

 ADD (ML/d) PDD (ML/d) 

Category 2017 2022 2017 2022 

Domestic 0.41 0.46 0.52 0.58 

Non-Domestic 0.10 0.12 0.12 0.15 

SolTuna 0.56 0.56 0.71 0.70 

Industrial growth - 0.08 - 0.10 

NRW 1.07 1.07 1.07 1.07 

TOTAL SYSTEM 2.15 2.25 2.42 2.55 

Table 3-4 Existing and Forecast Water Demands Connected to SW Tulagi System 

 ADD (ML/d) PDD (ML/d) 

Category 2017 2022 2017 2022 

Domestic 0.14 0.15 0.17 0.18 

Non-Domestic 0.04 0.04 0.05 0.06 

NRW 0.18 0.16 0.18 0.16 

TOTAL SYSTEM 0.36 0.35 0.40 0.40 

 

3.2 Forecast 2022 Wastewater Loadings 

The future wastewater loadings for SW’s Honiara system were estimated based on current connections and 
likely catchment areas, with consideration of expansion of the systems to supply currently unserviced 
premises. The adopted areas expected to be connected to the SW Honiara system over the next 5 years are 
shown in Figure 3-2. 



 

5 Year Action Plan  
July 2017 | Hunter H2O |   14 

 

Figure 3-2 Future Wastewater Connections 2017-2022 

For the period 2017 to 2022 in Honiara: 

 Per capita discharge is projected to remain steady at 200 L/person/day 

 The population connected to the Honiara water supply system is projected to increase from 5,656 to 
12,253 

 The connection of non-domestic users is projected to triple from 30% to 90% 

 The average dry weather flow is forecast to increase from 2.2 ML/d to 5.2 ML/d 

Current and forecast wastewater loadings for the SW network are summarised in Table 3-5 below.  

Table 3-5 Existing and Forecast Wastewater Loadings Connected to SW System 

Year Area (ha) Connections EP ADWF (L/s) PDWF (L/s) PWWF (L/s) 

2017 190.1 1,150 total 
(808 domestic) 
(284 commercial) 

(58 government) 

11,087 total 
(5,656 domestic) 
(3,235 commercial) 
(2,196 government) 

25.9 93.3 178.8 

2022 385.4 1,345 total 
(1,750 domestic) 
(1,160 commercial) 

(189 government) 

24,727 total 
(12,253 domestic) 
(9,363 commercial) 

(3,111 government) 

60.0 168.8 342.3 

 



 

5 Year Action Plan  
July 2017 | Hunter H2O |   15 

4 CAPITAL WORKS 

A capital works program was identified in the Strategic Plan, outlining the works required to augment the 
existing systems and construct new assets to service future customers. This section details the works required 
in the period 2017 to 2022. 

4.1 Summary of Capital Works 

A summary of the proposed augmentation program is provided in Table 4-2, including asset details, timing, 
cost estimates and population served. 

Assets have been sized based on achieving the service standards outlined in Section 2. Where design 
standards do not currently exist for some assets, international standards have been adopted for planning 
purposes. Consideration has been given to the design life of asset classes, as summarised in Table 4-1. 

Table 4-1 Typical Asset Design Life 

Asset Class Design Life 

Water and sewer mains 100 years 

Wastewater maintenance structures 100 years 

Reservoirs 50 years 

Wastewater pumps 25 years 

Water pumps 20 years 

Valves 30 years 

SCADA 15 years 

 

 



 

5 Year Action Plan  
July 2017 | Hunter H2O |   16 

Table 4-2 Summary of Capital Works 

Type Item Details Timing Capital Cost (USD) Annual O&M 
(USD/yr) 

Population Served 

Wastewater (Honiara) Temporary Ocean Outfalls x 5 Kukum, Vura, Ranadi 2017 $1,000,000 $32,500 120,000 

Wastewater (Honiara) Ocean outfall (Planning/Design) Outfall planning/design 2017 $1,100,000   40,000 

Wastewater (Honiara) Sewer pumping stations (Stage 1a) Ranadi 2 2017 $1,100,000 $63,820 40,000 

Wastewater (Honiara) Sewer rising mains and trunk mains (Stage 1a) Kukum, Mataniko, Vura 2017 $2,200,000 $14,300 40,000 

Wastewater (Honiara) Sewer reticulation (Stage 1a) Mataniko, Ngossi, Panatina, Point Cruz, Ranadi 2, Vura 2017 $8,200,000 $53,300 10,000 

Sub-total Wastewater $13,600,000 $163,920   

Water Supply (Honiara) Additional Bores White River Bores Recommission 2017 $300,000 $208,200 25,000 

Water Supply (Honiara) Additional Bores Mataniko Bores 2017 $800,000 $455,600 25,000 

Water Supply (Honiara) Water Treatment Plant (Planning/design) - Lungga WTP Planning/design 2017 $8,200,000   66,400 

Water Supply (Honiara) Raw Water Intake Pumping Station (Stage 1) 40 ML/d 2017 $2,300,000 $2,269,714 33,200 

Water Supply (Honiara) Raw Water Transfer Pipeline (Stage 1) Raw Water Transfer Pipeline (3.7km DN600) 2017 $4,100,000 $26,650 33,200 

Water Supply (Honiara) Water Treatment Plant (Construction Stage 1) - Lungga 40 ML/d 2017 $27,100,000 $542,000 33,200 

Water Supply (Honiara) Network Storage (Stage 1a) 2x 6 ML Reservoir 2017 $5,700,000 $14,250 40,000 

Water Supply (Honiara) Additional Bores White River Trunkmain (3.15km DN250) 2017 $1,400,000 $9,100 40,000 

Water Supply (Honiara) Water trunkmain (Stage 1a) Mataniko Trunkmain (2.5km DN300, 3km DN375) 2017 $2,900,000 $18,850 40,000 

Sub-total Water Supply $52,800,000 $3,544,364   

Provincial Towns Auki Water Supply Upgrades Auki investigations, recommission high tank, pumps and 
pipeline from Gallery 

2017 $2,700,000   3,100 

Provincial Towns Tulagi Water Supply Upgrades Tulagi investigations, standby pump, AIV 2017 $500,000   900 

Provincial Towns Noro Water Supply Upgrades Noro investigations, groundwater assessment 2017 $600,000   2,700 

Provincial Towns Gizo Water Supply Upgrades Gizo investigations, groundwater assessments, secure Leoko 
pipeline 

2017 $800,000   6,000 

Sub-total Provincial Centres $4,60,000     

Total All Projects $71,000,000 $3,708,285   

 



 

5 Year Action Plan  
July 2017 | Hunter H2O |   17 

4.2 Development of Raw Water Sources 

4.2.1 Lungga River Source 

The 30 Year Strategic Plan has identified the Lungga River as the preferred long-term primary supply source 
for Honiara. However, due to the nature of this large river source, substantial field investigation will be 
required in order to confirm the viability of using the Lungga River as a primary supply source. It is proposed 
that field investigation, feasibility studies and concept design work is undertaken over the next few years. 
This initial planning and design work is critical to ensuring that extracting and treating water from the Lungga 
River is viable, having fully considered technical, environmental, land, social and financial aspects of the 
project. It is proposed that construction of the Lungga River source and associated treatment plant is included 
late in this 5 Year Action Plan. It is anticipated that preliminary work could take years to complete (particularly 
land acquisition), therefore this process should be started immediately in order for construction to be 
completed around 2022/23. 

The Lungga River source will include a river intake and pump station, raw water rising mains from the river 
intake to the WTP, a WTP located adjacent to the intake, and water pump station and trunk mains to deliver 
treated water into the existing water supply system (see Figure 4-1 below). Depending on land availability, 
the WTP may alternatively be located within the city boundary, with raw water pumped from the river to the 
WTP. The intake and WTP are proposed to be developed in three stages – with a design capacity of around 
40 ML/d required to satisfy demands to around 2029, 60 ML/d required to satisfy demands to around 2038 
and 80 ML/d required to satisfy 2047 demands to 2047. 

Two preliminary locations have been identified based on limited desktop data (Google Earth) as shown in 
Figure 4-1. The preferred location characteristics of the river intake include: 

 Structurally stable – intake structure needs to be able to withstand moderate to major flood events 
and the riverbank needs to be naturally stable (e.g. rocky outcrop), otherwise riverbank stabilisation 
would need to be included in the design. Pump motors (unless submersible) and electrical gear needs 
to be located above the 100 year flood level. 

 Not be prone to sediment build-up / blockage – intake structure should ideally be located on an outside 
bend of the river where natural pools are likely to occur and have higher velocities (inside bends should 
be avoided due to lower flow velocities and deposition of sediments). 

 Access to full range of river flows – intake structure needs to be able to draw water from the across the 
full range of flow events, including dry flows in drought periods and high flows in flood events. 

Detailed flood levels along the Lungga River are unknown; however, indicative flood levels were obtained 
from a 1989 Flood and Landslide Hazard Study (United Nations Technical Cooperation for Development, 
1989). The indicative flood levels suggest the non-submersible components of the river intake may need to 
be located at least 10 – 15m above normal river levels, which appear to be around RL15m in the region of 
the proposed intake location (based on levels in Google Earth), therefore the intake would likely be located 
around RL25-30m. 

The preferred intake design type would be subject to detailed site assessment (including more accurate flood 
levels) but may include: 

 Either submersible pumps (either in a well or within an installation tube) or vertical turbine pumps 
(where the pumps are located down in the well/river and the motors are located at the surface level) 

 A screened inlet that is protected from impact by debris being carried down the river 

 A concrete structure or well with a surface level above the 100-year flood level where electricals / 
motors can be located.



 

5 Year Action Plan  
July 2017 | Hunter H2O |   18 

 
Figure 4-1 Lungga River Source – Preliminary River Intake and WTP Locations



 

5 Year Action Plan  
July 2017 | Hunter H2O |   19 

The pumps would need to be sized to deliver the required duty flow of between 40 ML/d initially and  
80 ML/d ultimately. It is likely that a bank of up to six pumps may be required at ultimate duty, with three of 
these pumps being installed initially to achieve the 40 ML/d duty. The pumps would deliver flows to the WTP 
via two parallel raw water rising mains at ultimate duty, with only one rising main required initially. Both 
rising mains would need to be around DN600. 

The proposed WTP area is approximately 250m by 250m (based on the ultimate design capacity of 80 ML/d). 
This should allow for sedimentation, filtration, chemical dosing and backwash handling, as well as room for 
a reservoir (clear water storage), treated water pumping station and any associated electrical substation. 

Raw water quality is currently unknown, but based on typical river water quality, some form of the following 
conventional treatment process is likely to be required: 

1. Raw water is pumped from the river intake works to the WTP 

2. The water would be coagulated in the pipeline just before the plant inlet and then flocculated in a 
dedicated flocculation zone. Additional dosing may be applied at this point to address various water 
quality issues, depending on the quality of the raw water. 

3. A settling process would be used to remove the bulk of raw water solids and provide a low turbidity 
feed to the filters 

4. Gravity dual media filters would be used to achieve a low filtered water turbidity 

5. Chlorine disinfection would be used as a final barrier to pathogens 

6. A Clear Water Tank (CWT) would be used for chlorine contact and treated water storage 

7. Sludge produced by the process would be stored in sludge lagoons or dewatered using mechanical 
dewatering 

A general process flow chart for the WTP is provided below: 

 

Coagulation / 

Flocculation
Settling Filtration Disinfection

Treated Water 

Storage

Alum 

(coagulant) Chlorine

Sludge 

Lagoons / 

Dewatering

PAC 

(optional)

Lime

pH Correction

Raw Water 

Pumping

Potassium 

Permanganate

(optional)

Lime

pH Correction

 

Figure 4-2 Process Flow Chart – WTP for Lungga River 

 

The proposed staging of the WTP is as follows: 

 Stage 1: 40 ML/d – construction around 2022/23 

 Stage 2: 60 ML/d – construction around 2029/30 (could be combined with Stage 1 subject to funding) 

 Stage 3: 80 ML/d – construction around 2038/2039 

Investigations and planning work that needs to be undertaken before proceeding with construction of the 
Lungga River water source and treatment plant includes: 



 

5 Year Action Plan  
July 2017 | Hunter H2O |   20 

 Hydrogeological study of groundwater sources around Honiara to confirm whether there is sufficient 
yield to supply long term demands, particularly around Mataniko River, Eastern Honiara and Mount 
Austin. 

 Raw water quality analysis at multiple locations on the Lungga River to confirm treatability of water 
source. 

 Detailed assessment of the full range of river flows to identify minimum flows and levels, maximum 
flood levels (at least to the 1 in 100 year flood event) and average flow conditions. 

 Field assessment of the current saltwater interface zone within the Lungga River and desktop 
assessment of the likely upstream movement of the saltwater interface under future climate change 
scenarios due to increases in ocean levels. 

 Field investigation of viable locations for the river intake and pump station structure, including 
assessment of geotechnical conditions, bank stability and riverbed stability. 

 Field investigations of viable locations for the WTP, including assessment of geotechnical conditions 
and flood levels (if relevant). 

 Regulatory and stakeholder liaison, including Department of Environment, Climate Change, Disaster 
Management and Meteorology, Department of Health and Medical Services and the Ministry of Mines, 
Minerals, Electricity and Rural Electrification. 

 Options assessment of river intake and pump station and WTP. 

 Preliminary assessment of power and access requirements, including liaison with power and roads 
authorities. 

 Preliminary environmental and social impact assessments. 

 Assessment of land acquisition requirements and any resettlement impacts. 

 Concept design, including confirmation of design capacity requirements and key infrastructure sizing, 
location, material and construction type. Concept design would also include preliminary site layouts, 
treatment process selection, control philosophy and construction methodology taking into account 
future capacity upgrades. 

4.2.2 Short-term Source Capacity Improvements 

With the Lungga River source likely to take 5 years to develop, additional source capacity is required in the 
short term. Current source capacity is estimated to be around 32.5 ML/d, while existing (2017) and five-year 
(2022) demands are estimated to be around 40 ML/d. Therefore, there is a 7.5 ML/d shortfall in source 
capacity. It is proposed that this additional source capacity would be achieved through a combination of 
reconditioning of existing supply sources that are underperforming, re-establishment of the White River 
bores, and expansion of the borefields in the Mataniko area.  

Reconditioning of Existing Groundwater Bores 

The majority of the existing Honiara groundwater bores are not performing to the original design duty and 
the reason for this underperformance is not currently understood by SW. Cleaning by air scouring is carried 
out by SW to improve flows. Many of the new JICA bores are not producing to design capacity which may be 
due to the ground conditions in which the screens were located. All existing groundwater sources should be 
investigated in order to assess any capacity limitations associated with the actual boreholes (well casings and 
screens), bore pumps and downstream pump stations. Blocked screens are a common reason for poor bore 
performance. Whilst air scouring is currently used, consideration may need to be given to chemical cleaning 
where long term deterioration in yield is noticed. Another common reason is poor pump performance due 